
HAL Id: hal-02479346
https://hal.science/hal-02479346

Submitted on 25 May 2021

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Life Cycle Assessment Case Study: Tertiary Treatment
Process Options for Wastewater Reuse
[...]
the intended use of reclaimed water: agriculture, urban
(e.g., road cleaning), industrial, environmental (e.g., wetland
preservation) or even direct use as potable water (Wintgens
and Hochstrat 2006). Therefore, different tertiary treatment
processes (including filtration and/or disinfection) will be
necessary to meet each appropriate quality.
* Address correspondence to erwan.carre@mines-ales.fr

Published 13 June 2017 on wileyonlinelibrary.com/journal/ieam.
Life cycle assessment (LCA), which is a normalized
international methodology (ISO 2006a, 2006b), can be used
as a decision support for the best treatment process option
froman environmental point of view. It considers the entire life
cycle, from raw materials extraction, to manufacture, distribu-
tion, use, end-of-life (treatment, recycling, disposal, etc.), and
transport. Life cycle assessment is a quantitative multicriteria
approach covering a large range of environmental impacts
(climatechange, eutrophication, resourcedepletion, etc.). The
LCA approach is based on the definition of a functional unit
(i.e., 1m3 of treated water) to which all the impacts will be
referred. The LCA starts with the compilation of a detailed
inventory of all flowsbetween the systemunder study (product
or service) and the environment in its whole life cycle. These
flows are referred to as the “functional unit.” This compilation
is called the “life cycle inventory” (LCI). The LCI includes the
direct flows that are directly required to produce the product,
but also the indirect flows, which are those required to
produce the utilities like energy or the buildings. Then, the life
cycle impact assessment (LCIA) methodology allows calculat-
ing the potential impacts of such a system by using a set of
characterization factors that relate eachflow toa set of impacts
using cause–effect chains. As a result, the contribution of the
system to each impact class can be estimated. Two types of
analysis can be done at this level: 1) to determine what are the



major impacts associated with a system, and 2) to determine
for agiven impact the relativecontributionofeachphaseof the
life cycle (extraction, production, use, dismantling, and end of
life). Life cycle assessment allows comparing the environmen-
tal impacts of different options because such options will
modify the inventories. Because the inventories are related to
each phase of the life cycle, LCA can identify the relative
contribution of each phase of life to the global environmental
impact but also can analyze the effects of a substitution of one
or more materials or utilities.
Life cycle assessment can be used for providing decision

support when choosing between various alternatives in
prospective scenarios, or to compare between various
technical or organizational options providing equivalent
uses. These approaches encounter a growing interest when
addressing wastewater reuse (Comas Matas and Morera
Carbonell 2012; Corominas et al. 2013). Amores et al. (2013)
used LCA to analyze the entire urban water cycle of the city
of Tarragona, Spain, including water abstraction, potable
water treatment, distribution, use, wastewater collection, and
treatment. Their work is placed on the perspective of
increasing needs in water in the future. To satisfy those
needs, various technical options were compared. They
determined that in their current situation, the global warming
potential (GWP) impact of the urbanwater cycle is distributed
among water abstraction, treatment, and pumping (50%);
distribution network (35%); and sewage network and
wastewater treatment plant (WWTP) (15%). To face water
shortage, 2 scenarios were considered by the authors:
wastewater reclamation and desalination. In the first sce-
nario, no significant change on the indicators is observed,
except for the reduction in freshwater abstraction. The
second scenario leads to an increase of the environmental
impacts of the urban water cycle. Similar results were
observed by Meneses et al. (2010) when comparing different
tertiary treatment processes for wastewater reclamation,
traditional treatment for potable water production and
desalination process. Desalination appeared as the worst
option for nonpotable uses due to the high energy
consumption. The addition of a tertiary treatment slightly
increases the environmental impact of the WWTP, but these
impacts are largely offset by the beneficial nonpotable use of
reclaimedwater (Pasqualino et al. 2011). Externalities (such as
the energy supply mix) can have a large impact on the
environmental performance of a process. Thus results of site-
specific studies are hardly generalizable. Life cycle assess-
ment has been used as a decision-support tool to compare
tertiary treatment options for wastewater reuse in a
combination of pilot unit data and models to extrapolate
for 20 000 to 100000 person equivalents (Meneses et al.
2010; Remy et al. 2014; Baresel et al. 2015). The following
treatments were studied to provide a water quality suitable
for unrestricted irrigation (depending on the raw wastewater
quality): chlorination plus ultraviolet (UV),media filtration plus
UV, microfiltration (MF) plus UV, ultrafiltration (UF), ozona-
tion, and ozonation plus hydrogen peroxide treatment.
Scenarios including ozonation have the highest
environmental impacts due to the high energy demand
for ozone production and the potential ecotoxicity of
byproducts (Mu~noz et al. 2009; Meneses et al. 2010).
High-quality effluents are produced after UF, but at the
cost of high electricity and chemical demand with the
associated environmental impacts (Remy et al. 2014; Baresel
et al. 2015). Media filtration associated with UV disinfection
seems to be a good compromise between environmental
impacts and effluent quality suitable for unrestricted
irrigation (Meneses et al. 2010; Pasqualino et al. 2011;
Amores et al. 2013; Remy et al. 2014; Baresel et al. 2015).
Preliminary coagulation with ferric chloride (FeCl3) is
often necessary to obtain the targeted effluent quality
(Remy et al. 2014). Baresel et al. (2015) demonstrated that
higher environmental impacts caused by higher-quality
targets attainable with more advanced treatment processes
become less significant when increasing plant size.
Accordingly precautions must be taken, depending on
whether the data come from a laboratory pilot study, a
literature review, or a real case study (Lundie et al. 2004;
Baresel et al. 2016).
Process data for the LCA inventory ideally should be based

on trials onsite and be validated with project partners
(Remy et al. 2014).
A demonstration unit was set up downstream of a

municipal WWTP in southern France for 2 y to analyze the
real function of 5 different tertiary treatment trains. The
objective of the present study is to compare the environmen-
tal impacts of different options of tertiary treatment
processes for water reuse in unrestricted irrigation following
a conventional municipal WWTP in the South of France. The
main novelty of the present work is that full-scale construc-
tions are studied in parallel on the same site for the LCA
inventory for the different options studied. The tertiary
treatments were set up to provide at least 24m3/d of treated
water, that is, 100 person equivalents, assuming that 1 person
consumes about 240 L/d. This size corresponds to a small
village in a dispersed rural area in Mediterranean countries,
where water shortage is becoming a key issue. All tertiary
treatment processes are fed with water coming out from
the same WWTP. After the tertiary treatments, effluent
quality should comply with French regulations. We consider
all effluents that comply with this standard as having
equal quality. These effluents were used for irrigation in
the same conditions. Accordingly, primary and secondary
water treatments as well as the reuse step of irrigation are
excluded from the present study because they are identical
and not influenced by the technologies tested. First,
the experimental platform is presented and the LCA
methodology adopted is explained. Then, results of the
LCA are discussed.
Such an approach allows comparing between the

different technical options, and will highlight both
the main potential impacts and their sources, allowing
their reduction by adapting the system to each specific
location. In addition, the scaling-up effects can be clearly
identified.



MATERIALS AND METHODS

Experimental platform and tertiary treatment options

An experimental platform is set up in a wastewater
treatment plant in the South of France. This WWTP is based
ona conventional biological process schemeand treatsmainly
domestic wastewaters. The pretreatment consists of grids to
eliminate macro wastes and removal of grease and sands by
primary clarifiers. Secondary treatment is performed by
activated sludge, with advanced treatment of N and P.
Secondary effluent amounts to 0.93 million m3/y with an
organic charge corresponding to 13000 person equivalents
(p.e.) (considering 60gBOD5 · person-equivalent

�1 d�1). The
qualityof the secondaryeffluent (annualmean) is characterized
by low amounts of N (3–4mg/L), P (0.6mg/L), and suspended
solids (<10mg/L).No significant seasonal change is observed.

The experimental platform aims to demonstrate different
processes as tertiary treatment for reuse applications. The
objective is to provide a water quality that conforms to the
highest standard of the French reuse regulations (JORF 2014)
(Table 1). Individual treatments (Figure 1) have been
combined in 5 trains that comply with such quality standards
as are studied in the current operation:
�

Tab

Pa

To

Ch

Es

Fe

F-

Su

CFU
Train 1: Sand filter (SF) and storage, then UV dynamic
reactor (SF-UVD)
�
 Train 2: Sand filter and storage with UV static reactor
(SF-UVB)
�
 Train 3: Ultrafiltration (UF)

�
 Train 4: Ultrafiltration and storage with UV static reactor

(UF-UVB)

�
 Train 5:Microfiltration (MF) and storage, thenUVdynamic

reactor (MF-UVD).
Sand filtration or MF alone is not able to reach the
biological quality required. And a filtration step is necessary
before UV disinfection to ensure minimum contamination by
suspended particles that may hinder UV light. The next
paragraphs describe the different unitary processes.

The SF pilot consists of a filter body in fiberglass that
contains a volume (surface: 1.05m2 and height: 1.0m) of
1.05m3 sand (effective size: 0.99mm). The main mechanical
le 1. Reclaimed water quality suitable for unrestricted irrigation
uses according to French regulations

rameter Threshold

tal suspended solids (mg/L) <10

emical oxygen demand (mg/L) <60

cherichia coli (CFU/100mL) <250

cal enterococci (reduction in log) >4

RNA coliphages (reduction in log) >4

lfite-reducing bacteria (reduction in log) >4

¼ colony forming units; F-RNA¼RNA bacteriophages.
elements are a centrifuge pump for raw water feeding, a
centrifuge pump for washing, and an air blower also for
washing. An air compressor allows operation of pneumatic
valves. A peristaltic pump allows FeCl3 injection as a
coagulant. The production flow is fixed at 10m3/h. The
washing cycle is set every 24 h or when there is a differential
pressure between entry and output higher than 0.3 bars. It
consists of sand decompression with air, backwashing, and
forward flushing.

The MF pilot consists of 1 module containing a nylon
membrane of porosity ranging from 0.2 to 25mm (depending
on the filtration cake formation). The main mechanical
elements are a centrifuge pump for raw water feeding and
a centrifuge pump for washing. An air compressor allows
operation of pneumatic valves and air injection for washing.
The production flow is fixed at 1.8 m3/h. There is 1 washing
cycle per hour, which consists of air injection, backwashing,
and forward flushing.

The UF pilot consists of 2 modules (diameter of 20 cm and
height of 2m), which contain hollow fibers, accounting for a
total surface of 40m2 permodule. Each fiber has a porosity of
0.025mm. The main mechanical elements are a centrifuge
pump for raw water feeding and a centrifuge pump for
washing. Two air compressors allow operation of pneumatic
valves and air injection for washing. Four peristaltic
pumps allow FeCl3 injection as a coagulant and other
chemicals (acid, soda, and bleach) for membrane washing.
The production flow is fixed at 3m3/h. There are several
types of washing cycles: simple hydraulic washing (W1)
every 20min of production, complete hydraulic washing
(W2, every two W1), and chemical washing (W3, every
ten W2).

Two different units of UV-based sterilization were tested,
named “UV Batch” (UVB) and “UV Dynamic” (UVD). They
were designed and built by Bio UV (Lunel, France) to ensure
the required microbiological quality level in standard
operation. They were experimentally tested during the 2-y
operation. The UVB consists of a high density polyethylene
(HDPE) storage tank of 6m3 (Figure 1). Inside the tank, a
stainless steel structure of the height of the tank holds 2 low-
pressure c-type Ultra Violet (UVc) lamps in the top and 2
lamps in the bottom, for a total electric power of 348W. A
motor allows the rotation of the structure, aiming to treat the
entire volume. The system runs for 10min every 30min and is
stopped during filling and emptying of the tank. The water to
be treated stays in the tank for at least 6 h.

The UVD consists of the same storage tank, followed by a
UV dynamic reactor outside the tank, which is a stainless steel
cylinder containing 3 low-pressure UVc lamps, for a total
electric power of 900W. Themaximumwater flow admissible
in the system is 10 m3/h. The lamps run only during demand
for irrigation. Both disinfection systems include the same
model of centrifuge pump for water distribution.

Life cycle assessment

Goal and scope. International standards ISO 14040 and ISO
14044 (International Organization for Standardization [ISO]



Figure 1. Individual components that are assembled to constitute the 5 treatment trains.

Figure 2. Boundaries of the systems studied for life cycle inventory.
2006a, 2006b) have been followed in order to perform the
LCA.
The goal of the present study is to compare these different

tertiary treatment options of water reuse. The functional unit
chosen refers to 1 m3 of water supplied with a quality in
compliance with the highest standard of the French reuse
regulations. Accordingly, all waters that comply with this
standard are considered to be of equivalent quality. The
differences in the capacity and lifespan of each pilot have
been taken into account to define the reference flows related
to the functional unit.
The definition of the boundaries of the system consists of

determining what processes are integrated or excluded from
the analysis, and until which level of details. In the present
study, LCA focuses on the inputs and the outputs of the
tertiary treatment processes and considers neither the
primary or secondary treatment of the wastewater plant
nor the different technologies of irrigation. For each option,
the system is decomposed into the following steps: pilots
manufacturing, transport, utilization, andendof life (Figure 2).
Transport of the pilot units to the experimental site, and



transport when dismantling, are considered within the
boundaries. However, during the modeling, the impacts
due to the transportation, the energy mix, and the materials
composing the storage tanks have been considered individ-
ually because they can vary according to the local conditions.

Inventory. Inventory has mainly used processes from
Ecoinvent v2.2 database (Frischknecht et al. 2005). The PE
International database, included in Gabi software v5, has
been used for processes unavailable on Ecoinvent (PE
International 2013).

The construction phase of the pilots is assimilated to
materials production. The raw materials forming and
assembling steps are considered negligible. The nature of
the different components of the pilots and their weight
are supplied by the manufacturers. When a material is
not present in the databases, a material with approaching